

Rock Blue

Test Report

No : CY/2007/C1382 Date : 2008/01/04 Page : 1 of 3



M&S INTERNATIONAL CO., LTD.
60 MARKET SQUARE, P.O. BOX 364, BELIZE CITY, BELIZE, CENTRAL
AMERICA

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description	:	PLASTIC CLIMBING ROCK HOLD-BLUE
Style/Item No	:	IFP-148 BLUE
Manufacturer/Vendor	:	DE LAI PLASTIC CO., LTD.
Country of Origin	:	TAIWAN
Sample Receiving Date	:	2007/12/26
Testing Period	:	2007/12/26 TO 2008/01/04

Test Result(s) : Please refer to next page(s).

James Lu.
James Lu / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory -- Taipei

Test Report

No. : CY/2007/C1382

Date : 2008/01/04

Page : 2 of 3



M&S INTERNATIONAL CO., LTD.
60 MARKET SQUARE P.O. BOX 364, BELIZE CITY, BELIZE, CENTRAL AMERICA

Test Result(s)

PART NAME NO 1 : BLUE PLASTIC

PASS

Test Item (s):	Unit	Method	MDL	Result	Limit
				No.1	
Lead (Pb)	mg/kg	As per U.S.A. standard of Part 1303, Title 16, Code of Federal Regulation (CPSC).	2	n.d.	600

- Note :
1. n.d. = Not Detected
 2. n.d. = Not Detected
 3. MDL = Method Detection Limit

